



AAPC-CPC^{Q&As}

Certified Professional Coder (CPC) Exam

Pass AAPC AAPC-CPC Exam with 100% Guarantee

Free Download Real Questions & Answers **PDF** and **VCE** file from:

<https://www.passapply.com/aapc-cpc.html>

100% Passing Guarantee
100% Money Back Assurance

Following Questions and Answers are all new published by AAPC
Official Exam Center

-  **Instant Download** After Purchase
-  **100% Money Back** Guarantee
-  **365 Days** Free Update
-  **800,000+** Satisfied Customers





QUESTION 1

A 35-year-old female has cancer in her left breast. The surgeon performs a mastectomy, removing the breast tissue, skin, pectoral muscles, and surrounding tissue, including the axillary and internal mammary lymph nodes.

Which mastectomy code is reported?

- A. 19303
- B. 19305
- C. 19306
- D. 19307

Correct Answer: C

QUESTION 2

The surgeon performs Roux-en-Y anastomosis of the extrahepatic biliary duct to the gastrointestinal tract on a 45-year-old patient.

What CPT?code is reported?

- A. 47785
- B. 47780
- C. 47740
- D. 47760

Correct Answer: B

QUESTION 3

A complete cardiac MRI for morphology and function without contrast, followed by contrast with four additional sequences and stress imaging, is performed on a patient with systolic left ventricular congestive heart failure and premature ventricular contractions.

What CPT?and ICD-10-CM codes are reported?

- A. 75557, 75559, I50.1, I49.1
- B. 75561, 75563, I50.1, I49.1
- C. 75563, I50.20, I49.3
- D. 75559, I50.20, I49.3

Correct Answer: C



QUESTION 4

A patient is diagnosed with sepsis and associated acute respiratory failure. What ICD-10-CM code selection is reported?

- A. A41.9, R65.20, J96.00
- B. A41.9
- C. A41.9, R65.21, J96.00
- D. A41.9, J96.00

Correct Answer: D

QUESTION 5

Which place of service code is submitted on the claim for a service that is performed in an outpatient surgical floor?

- A. 11
- B. 21
- C. 22
- D. 24

Correct Answer: C

[AAPC-CPC PDF Dumps](#)

[AAPC-CPC VCE Dumps](#)

[AAPC-CPC Practice Test](#)